‘PA-660/2-74-058
June 1974 -

Environmental Protection Technology Series

Proceedmgs Fifth Natlonal |
Symposmm on Food

(4]

,;Prﬂ,ceﬁssmg *W{aﬁstes

& 1
L

TP 574 %

2 %
: 2
P 1G]
S <
2 :
6‘,1/ \O
AL proTE”

mmx «wamm Re
}Y.“ﬁffm af ammk m Dovel
us. Mmamam ?mm V
ym ﬁm 9733#




RESEARCH REFORTING SERIES

Research reports of the 0Office of Research and
Monitcoring, Environment.l Protection Agency, have
been grouped into five series. These five broad
categories were established to facilitate furtter
development and application of environmental
technology. Elimination of traditional grouping
was consciously planned to foster technology
transfer and a maximum interface in related
fields. The five series are:
[...]
Air is supplied to the circulators by three positive displacement blowers, each
powered by a 20 hp. motor. The system provides 3,360 cfm of air at 2.8 psig.
Air is distributed to the circulators through a header pipe encircling the two
lagoons.

The secondary lagoon is equipped with 40 Link Belt circulators, a grease skimmer,
and a combination settling unit and chlorine contact chamber with an overflow
wier trough and discharge line to the river.

Secondary Lagoon Showing Chlorine Contact Chamber

Incoming raw wastewater has a BODg averaging 540 mg/1l, amounting to a loading
approximating 480 1lbs/acre/day with a 93% reduction in the lagoon system. Raw
wastewater suspended solids average 831 mg/l equalling a loading of 750 1lbs/acre/day
with an 88% reduction in the system.

Wastewater treatment facilities were designed and installed by Griffith Engineering
of Falls Church, Virginia.

Preliminary grab sample evaulations of wastewater lagoon effluent indicated the
wastewater treatment facility reduced the BOD value to an average of 15 mg/1,

69



and reduced suspended solids to 58 mg/l.

WASTEWATER LAGOON EFFILUENT CHARACTERISTICS
USED AS BASIS FOR DESIGN

mg/1

Grease

Phosphate as P

Iron as Fe

Chloride as Cl

Nitrogen as Free Ammonia
Albumineid Ammonia
Nitrites
Nitrates

Alkalinity as Calcium Carbonate

Hardness as Calcium Carbonate

Turbidity

Color

BOD;

Cheftical Oxygen Demand (COD)

Total Solids

Dissolved Oxygen

Suspended Solids

Volatile Solids

pH

. e

o
WOHOmOH~
.
OQ O™ Wi o

Wastewater lagoon effluent characteristics, as determined during the study,
exceeded the basic design criterion from 52% to 77% as shown, resulting in over-
loading of equipment and the subsequent alteration of project design.

WASTEWATER LAGOON EFFLUENT QUALITY VARTATION FROM VALUES USED FOR
DESIGN OF ADVANCED TREATMENT UNIT

Design 12 Month 12 Month Percent
Value Mean Median Samples
ng/1 mg/1 mg/1 Exceeding
Design Value
BODg 14.8 31 25 52.3%
Suspended Solids 58 106 109 70.0%
Grease 7.8 2 19 76.7%

70



WASTEWATER TREATMENT AND
WATER RECLAIMING FACILITIES

SAMPLE IDENTIFICATION

A — SCREENED ' RAW WASTEWATER

B — PRIMARY LAGOON EFFLUENT
G — SECONDARY LAGOON' EFFLUENT

D - MICROSTRAINED EFFLUENT
TO RIVER E -FILTERED WATER

Y

LAGOON
#2
>
o
NS
o
LAGOON % MICROSTRAINER
H
CHLORINATOR
D
i
oo
L
A
E
' PRESSURE
ROTARY STORAGE
SCREENS TANK

EVISCERATING PLANT

Original Desiegn

71



WASTEWATER TREATMENT AND
WATER RECLAIMING FACILITIES

SAMPLE IDENTIFICATION

A — SCREENED RAW WASTEWATER
B — PRIMARY LAGOON EFFLUENT

C — SECONDARY LAGOON EFFLUENT
D —~ MICROSTRAINED EFFLUENT

¥ - FLOCCULATED ~ SETTLED
EFFLUENT.

E - FILTERED WATER

TO RIVER

Y

CHLORIN
CONTAC
CHAMBER

LAGOON
#2

LAGOON MICROSTRAINER

FLOCCULATION -
SEDIMENTATION
BASIN

P
X ’CP CHLORINATOR
A

SAND

E \\ FILTER

EVISCERATING PLANT |

Revised Design

72



Advanced Treatment Design

Basic design of the water treatment facility consists of a control building;
35 micron microstrainer; diatomite filter containing 200 square feet of septum,
rated at 1.6 gpm/sq f£t; and 20,000 gallon pressure storage tank.

Supplemental equipment consists of a 3,000 gallon concrete pit used as a
collection sump for lagoon effluent; sewage pump for the delivery of effluent
to the microstrainer; high head pump for delivery of microstrained effluent to
the diatomite filter (50 psi); chlorine recorder; and electrical control panel.
A1l equipment is automatically controlled by the water height in the pressure
storage tank. Each unit can be independently operated mammally. All equipment
is automatically controlled by the water height in the pressure storage tank.
Each unit can be independently operated mamially. All equipment is rated at
approximately 300 gpm.

Equipment is housed in a 20' x 30! concrete block structure located between the
poultry plant and wastewater treatment lagoons.

Six inch PVC pipe is used to carry effluent from the secondary wastewater treat-
ment lagoon overflow sump to the control house. All piping within the control
house is 6" steel with bolted flange comnections.

Solids removed by microstraining of the wastewater lagoon effluent are returned
to the primary wastewater lagoon by gravity flow from the microstrainer drum.

The operational phase was conducted in two segments. The first utilized facilities
as originally designed consisting basically of a 30 micron microstrainer and
diatomaceous filter. The second segment incorporated changes made in an effort to
solve unanticipated treatment problems and utilized 70 micron screening, flocculation,
sedimentation, and sand filtration.

Operational Problems

The advanced water treatment involved in reclaiming poultry processing wastewater
as you can imagine presents numerous unusual water treatment problems:

Microstrainer screens were continuously backwashed by cold water sprays for removal
of algae and other suspended particulate matter. Due to the presence of grease, it
was necessary to provide a source of hot water for occasional removal of adhering
matter.

Seasonal variations in suspended solids content of the lagoon effluent resulted in
erratic flows through the 30 micron microstrainer, This difficulty was particularly
noticeable during the algae growing season from May through August of each year.
Suspended solids content varied from 5 - 35 mg/l.

Cold water for the microstrainer sprays was initially obtained from the discharge
side of the high head pump transporting microstrained water to the filter. Due to
the introduction of high levels of chlorine immediately before the take off point,
difficulties were encountered from trichloramine fumes. Spray water take off was
moved to the storage tank fed distribution system with a resulting reduction in
chlorine fumes within the control house.

73



| o o R R 5 5 S T

Control House Housing Microstrainer and Chlorination Equipment

During the winter months, when ice formation on the lagoon surfaces interfered
with the operation of grease skimmers, particles of grease and tissue fibers
were present in the wastewater lagoon effluent passing into the filter plant.
Increased servicing of the skimmers, on a daily basis as opposed to the initial
practice of weekly skimming, resulted in a reduction of grease content in the
lagoon effluent from 125 mg/l to 8 mg/l.

Daily skimmer servicing resulted in the reduction of clogging of the microfilter
screens., Maximom consistert flow, however, through the 30 micron screens

never exceeded 167 gpm. Ultimately the 30 micron screens were replaced with 70
micron screens. These larger screen openings allowed a continuous flow of 300
gpm through the microstrainers with only slight decrease in effluent quality.

74



ottt e s etttyaines. e o i i

TVIUUUE N ————
. . It i W e o
e . . .

ey

o,

o>
5

b
T

o

Microstrainer -~ 300 Gallons Per Minute -~ 70 Micron Screens

75



Flocculation Chamber Showing Grading and Cold Water Protection

76



Chlorination

Laboratory studies utilizing "breakpoint" chlorination were undertaken in an
effort to destroy grease. They indicated approximately 7.2 mg/l of chlorine

was required to reduce 1 mg/l of grease to a stable compound. At this point

in the study grease content in the wastewater lagoon effluent was approximately
15.5 mg/1l, which would exert a chlorine demand of 112 mg/l. Two gas chlorinators
were used, one at the secondary lagoon contact chamber and one between the
microstrainer and the diatomaceous earth filter, each operating at 80 1lbs/day

for a total capacity of 160 lbs/day. This rate approximated 45 mg/l of chlorine,
compared to the 112 mg/l required by the average concentration of grease, so
"breakpoint" was not consistently reached.

The use of highly chlorinated water in the microstrainer sprays resulted in re-
lease of excessive chloramine fumes within the control house. The problem was
reduced by supplying microstrainer sprays with water from the pressure tank.
"Breakpoint' was more consistently reached following storage in the tank.

Attempts to satisfy chlorine demand resulted in formation of an opalescence in
the filtered water. At times, when opalescence was not present in the filter
effluent, it was noticed in the filtered reclaimed water following storage in

the pressure storage tank. This opalescence was assumed to be the result of
colloidal solids which coagulated at pH ranges below 4.6 resulting from excessive
chlorine content, indicating the probability of colloidal protein being present
in the wastewater lagoon effluent. Efforts to verify the presence of protein
through the use of available laboratory capacilities, including the use of an
infrared spectrophotometer, were inconclusive.

The probability of protein is supported, however, by the nitrate nitrogen present.
Protein from animal sources normally contains approximately 16% nitrogen. There~
fore the concentration of protein present can be 6.25 times the concentration of
nitrogen. Nitrate nitrogen present in the wastewater lagoon effluent averaged

7.0 mg/1 thoughout the study. Normal nitrate nitrogen concentration of Sterling's
water supply, based on routine analyses conducted during the study, equals 2.3
mg/l, Subtracting this value from the nitrate nitrogen present in lagoon effluent
and applying the factor of 6.25 indicates a possible protein content of 29.4 mg/1:

(7.0-2.3) mg/1 x 6.25 = 29.4 mg/l1 protein
Similar calculations based on total nitrogen present, as opposed to nitrate nitrogen,
would indicate increased probability of the carryover of protein through the

wastewater lagoon system.

Flocculation and Sedimentation

To eliminate problems of colloidal content, grease, and excessive solids,
additional facilities were designed and constructed to provide for flocculation
and sedimentation of wastewater effluent following microstraining and prior to
filtration. The construction was completed and the unit placed in operation in
the early spring of 1973, and was used during the remaining months of the project.

77



Laboratory examinations and jar tests were used to determine most efficient and
effective coagulation materials. Floc formation was attained through addition of
5 grains per gallon (86 mg/l) of alum followed by the addition of an equal amount
of lime.

Optimum levels of coagulants for formation of floc, as determined by daily jar
tests, remained relatively constant throughout the study.

The diatomaceous earth filter proved to be totally inadequate for use with water
of the quality being applied. In no instance was the design volume of 300 gpm
attained,

Sand filter

During the second segment of the study the diatomaceous earth filter was bypassed
and one of the sand filters in the Sterling water treatment unit was used.

Each of the two 15' diameter sand filters in the Sterling water treatment unit
has sufficient capacity to filter the total demand flow for the poultry plant.
The piping to one filter was altered to allow it to be used as a standby for the
Sterling water treatment plant and also as the final filter for the project's
advanced water treatment unit. The sand filter proved capable of filtering the
applied water at a continuous rate of 300 gpm with weekly backwash.

Piping arrangement allowed water from the sedimentation basin clear well to be

pumped to the Sterling sand filter. The filtered water could then be returned

to the primary wastewater lagoon, bypassed directly to the river, or discharged
into the raw water basin of Sterling's water treatment unit.

Reuse

The Sterling plant was closed for a period of six weeks due to a labor strike.
This provided an opportunity to study problems and effects relating to the use of
reclaimed water to augment the Sterling water supply.

During this period, the Sterling plant's water treatment unit was operated at
capacity with the total volume discharged through the plant's drainage system
into the primary wastewater lagoon. Lagoon effluent was treated in the advanced
treatment unit utilizing sand filtration. Reclaimed water was introduced into
the Sterling plant supply at the rate of 100 gpm, 200 gpm, and ultimately 300 gpm.

To resolve pressure variation difficulties inherent in the interconnection of two
pressure systems, and further, to provide maximum treatment of reclaimed water,
water from the advanced treatment unit was introduced into the raw water basin of
the Sterling water treatment unit, and introduced into the poultry plant's distri-
bution system through Sterling's pumping arrangement. Continuous monitoring of the
integrated supply demonstrated the ability to maintain a free chlorine residual
throughout the system and the maintenance of a turbidity level of less than 2 (JTU).
The treatment facilities utilized during this operation are as follows:

78



Wastewater Treatment and Advanced Water Treatment Route of Flow

Screening

Primary Lagoon with grease skimming
Secondary Lagoon with grease skimming
Settling

Chlorination

Microstraining

Flocculation, sedimentation
Chlorikation ("breakpoint)
Pressure storage

Sand flltration

Chlorination ("breakpoint!)
Flocculation, sedimentation

Sand filtration

Chlorination (free residual)

Sampling and Analytical Procedures

The study provided for chemical and physical examination of samples collected
from each of five sampling points throughout the system. Samples were collected
routinely of raw wastewater, primary and secondary lagoon effluent, microstrainer
effluent, and filtered water. During the second operational segment, samples of
settled water and comparison samples of filtered water from the diatomaceous earth
and sand filters were also examined,

79



1000 mi
FURERs

A = Raw Poultry Waste

C = Secondary Lagoon Effluent
D = Effluent From Microstrainer
X = Flocculated - Settled Water
E = Filtered Reclaimed Water

Samples of raw wastes and wastewater secondary lagoon effluent were composited
over 2, hours and collected once each day. Grab samples were collected of the
primary lagoon effluent and from each point in the advanced water treatment unit.
Sampling procedures allowed for continuous evaluation of effectiveness of each
phase of the wastewater lagoon treatment and advanced water treatment processes.

Quality Control Procedures

Routine chemical and bacteriological examinations were conducted in the Cumberland,
Maryland, branch laboratory which operates under supervision of the Laboratories
and Research Administration of the Maryland State Department of Health and Mental
Hygiene. Specialized chemical, virology, and chromatograph examinations were
conducted in the Administration's central laboratory in Baltimore, Maryland.

80



A1l examinations were made in accordance with the procedures established in the
following:

The Standard Methods for the Examination of Water and Wastewater,
13th Edition, 1971. Published by American Public Health Association,
and Water Pollution Control Association.

EPA Methods for Chemical Analyses of Water and Wastes, 1971.
Published by Envirommental Protection Agency.

Handbook for Analybical Quality Control in Water and Wastewater
Laboratories, 1972. Published by Enviromnmental Protection Agency.

Pesticide Analytical Manual, Food and Drug Administration

Polyelectrolyte Technique for Virus Detection as developed by
Dr. Joseph L. Melnick (Baylor University).

Chemical - Physical Evaluation

Results of chemical and physical examinations of reclaimed water throughout both
segments of the operational phase of the study show that, with the exception of
turbidity, study facilities proved capable of consistently reaching standards
established for drinking water for each characteristic studied. Facilities used
during the second segment of the study's operational phase proved capable of
producing a finished water with turbidities ranging from 1 to 3 units.

The limited period of study following completion of the settling basin did not
allow thorough evaluation of advantages of coagulant aids. Increased efficiency
of coagulation should result in more consistent turbidity control. Although
chloride content of the finished water was consistently below the allowable limit
of 500 mg/l, continuous recycling of this wastewater could result in chloride's
buildup exceeding satisfactory levels.

81



Chemical-Physical Quality of Reclaimed Water

mg/1
Drinking Water N X 0
Standard-1962

Turbidity (JTU) 5 5k 3.5 1
Color 15 90 5 7
Pesticides 16 0
pH 207 6.6 1.h
Alkalinity 101 104 57
Hardness 22 131 2h
Dissolved Solids 500 158 335 129
Chloride 250 162 117 53
Cyanide 0.2 8 0] -
Fluoride 1 23 0.21 0.13
Nitrate (NO3) L5 89 31 8
Phosphate L7 10 2
Sulfate 250 23 13 5
Alvminum 17 0.03 0.04
Arsenic 0.05 26 0.01 0.01
Cadmium 0.01 8 <0.01 0
Calcium 6 26 L6 12
Chromium 0.05 8 <0.01 0
Copper 1.0 26 0.06 0.01
Iron 0.3 27 0.27 0.19
Lead 0.05 8 0.01 0.01
Manganese 0.05 10 0.02 0.02
Mercury 0.005 8 0.003 0.003
Potassium 20 10.7 9.5
Selenium 0.01 8 <£0.01 0
Silver 0.05 8 £0.01 0]
Sodium 270 19 21 15
N = Number of Samples X = Mean Value 0 = Standard Deviation

Four points of chlorination are contained in the complete treatment processes:

1. Chlorination of secondary lagoon effluent. Rate of chlorination
at this point is determined by level of disinfection necessary
for the control of coliform in effluent discharged to the river.
A minimum of 30 minutes! contact time is provided with the
objective of 1 mg/l of free residual chlorine in discharged
effluent. At the beginning of the study it was discovered that
short circuiting of the contact chamber often resulted in the
presence of free chlorine in discharged effluent without
effective disinfection. The chlorine diffuser line was lengthened

82



to extend the entire length of the chlorine contact chamber.
Normal rate of application in the chlorine contact chamber for
bacteriological control has been established at 20 lbs/day.

2 Chlorination of settling basin effluent. Chlorine is added on
the suction side of the pump which delivers settled water to
the pressure storage tank prior to filtration. During the first
operational segment of the study, water was filtered prior to
discharge into the pressure tank. During the second segment,
water was pumped into the pressure storage tank prior to delivery
to the sand filter. This procedure provides for an additional 30
minute period of chlorine contact.

Chlorine dosage at this point is determined by chlorine demand.
Normal dosage rate is 20 1bs/day with the objective being the
reaching of "breakpoint!,

3. Pre-chlorination, Sterling water treatment raw water basin.
Rate of chlorination is 5 1lbs/day to control biological growth
within the unit and to satisfy chlorine demand of raw water.
Objective is to reach "breakpoint" and to carry a chlorine
residual onto the sand filter surface.

L. Chlorination of filter effluent. Final chlorination is provided
at the rate of 5 1bs/day, with chlorine introduced into water

service main entering the processing plant. The objective is to
assure a chlorine residual throughout the poultry plant distri-
bution system.

Bacteriological Evaluation

Bacteriological samples were collected routinely from the overflow line from the
wastewater lagoon chlorine contact chamber to determine the reliability of
chlorination of lagoon effluent. A chlorine feed rate of 20 lbs/day (8 mg/1)

was determined adequate to assure the discharge of effluent containing fewer

than 240 fecal coliform/100 ml. At a chlorination rate of 20 lbs/day (8 mg/1),

90% of the samples collected over a two year period contained {3 fecal coliform/100
ml.

During the study period, 352 bacteriological samples of filtered water from the
advanced water treatment system were collected and examined for coliform, fecal
strep, and total plate counts. A chlorine application rate of 20 lbs/day (8 mg/1)
prior to filtering resulted in consistent bacteriological counts of <3 coliform/100
ml; €1 fscal strep/100 ml; and a standard plate count of €100/ml. The chlorination
rate of 60 - 80 lbs/day, necessary to reach "breakpoint" during the 66 minute
retention period in the pressure storage tank prior to filtering, provides additional